OUTLAW VIDDEL MOWER
PARTS MANUAL

2010 Edition

For additional information, please see us at

www.badboymowers.com

Bad Boy, Inc.

102 Industrial Drive
Batesville, Arkansas 72501
(870) 698-0090

PAGE 1



PAGE 2

u

PARTS MANUAL FOR YOUR

Mode

Zero Turn Mower

Fuel Tanks and Control Panel..........ccccovoeveviiceciccceee 17
FrAMEB. ..o 18-19
Frame With PUHIEY ......coeieieeceeeeee e 20-21
Front Wheel ASSEMDBIY ......cvviveeiiieceeceeeeeee e 22
Front Cast Suspension ASSEMDBIY.........ccoevevvevvevvececeieene, 23
TraNSAXIE ... 24
Actuator Bar ASSEMDBIY .......oovveeiieeeeeeeceeeeee e 25
Seat Frame.........c.ooooeveeeieceecceeee e 26-27
DIIVE AL 28
ENQINES oo 29
94 INCN DECK.....oceeeeeecce e 30-31
61 INCA DECK ..o 32-33
72 INCA DECK.....ocveeeeeeee e 34-35
Wiring Schematic—32hp Vanguard ............cccooeveeeeveenennnne. 36
Wiring Schematic—31hp KawasaKi.............ccccvevveeveveevnrnnne. 37




Fuel Tanks
-~
A

-,

DETAIL A
SCALEO.16:1

Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 031-2006-00 Tank Support-Left
2 1 031-2007-00 Tank Support-Right
3 10 |018-2007-00 5/16-18 x 1 Grade 5 Hex bolt Zinc
4 10 019-8044-00 5/16 USS Flat Washer Zinc
5 10 |019-8051-00 5/16 Lock Washer Zinc
6 4 013-5019-00 10-24 Nylon Insert Locknut Zinc Orange Nylon
7 2 077-8073-00 Brake Handle Switch
8 4 013-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
9 4 018-8065-00 5/16-18 x 1 Carriage Bolts Zinc
10 4 019-6042-00 .360ID Plastic Washer
11 2 066-8076-00 Fuel Cap
12 1 067-5000-00 Right Tank
13 1 067-5001-00 Left Tank
14 1 067-4025-00 Fuel Gauge and Grommet
15 2 025-6041-00 Switch Block Plastic
16 4 018-2010-00 10-32 x 3/8 Button Socket C/S 18-8 SS
17 1 079-3300-00 Control Panel
18 1 077-2075-00 12V AUX Connection
19 1 089-1000-00 Qil Light
20 1 083-4013-00 Tachometer
21 1 056-8058-00 PTO Engager
22 2 013-5041-00 3/8-18 Nylon Insert Locknut Zinc Orange Nylon
23 4 018-8058-00 10-24 x 1 Button Socket C/S 18-8 SS
24 2 018-5043-00 3/8" x 1-1/4" Carriage Bolt
25 1 018-1040-00 Control Panel Stop
26 1 077-8076-00 Ignition Switch
27 1 042-S000-00 Ignition Key

PAGE 3



Outlaw Frame

PAGE 4



Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 1 026-2110-00 Outlaw Rear Plate
2 1 029-7037-00 14 Bumper
3 1 029-7038-00 8 Bumper
4 1 088-3010-00 Spoiler Assembly
5 2 067-8085-00 Expansion Tank Outlaw
6 2 066-5050-00 ZT Hydraulic Tank Cap
7 8 013-5202-00 3/8 Nylock Flange Nut
8 4 018-5043-00 3/8" x 1-1/4" Carriage Bolt
9 3 030-7039-00 14 x 1-1/2 HWA A T/S Screw
10 4 018-8052-00 1/4-20 x 3/4 Grade 5 Hex bolts Zinc
11 4 013-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
12 10 |018-8065-00 5/16-18 x 1 Carriage Bolts Zinc
13 10 |013-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
14 4 019-7040-00 1/4" Flat Washer
15 2 019-6042-00 .3601ID Plastic Washer
16 2 018-4702-00 1/4-20 x 1-1/4 Grade 5 Hex bolts Zinc
17 2 013-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
18 4 029-4010-00 15/16 DIA Recessed Bumper Rubber BLK
19 4 030-3050-00 10 x 1/2 Pan Phillips Machine Screw
20 1 079-3100-00 Outlaw Floor Board
21 1 064-2006-00 Floor Cable
22 1 081-2008-00 Foot Assist Floor Mat
23 10 |040-6080-00 Ratchet Fastener-Floorboard
24 1 026-2100-00 Outlaw Height Ind. Plate (Outer)
25 3 025-5203-00 3/40D x 1/2ID x 3/4 Spacer
26 1 031-0100-00 Outlaw Deck Lever Lock
28 1 018-2012-00 1/4-20 x 1/2 Buttonhead Socket C/S 18-8 SS
29 1 013-8039-00 1/4-20 Hex Nuts Zinc
30 4 018-4706-00 3/8 x 1-1/2 Carriage Bolt
31 4 019-2073-00 .39 Plastic Washer

PAGE 5



PAGE 6



Parts List

ITEM QTy PART NUMBER DESCRIPTION
1 1 |068-8049-00 Workaholic
2 1 |043-8929-98 Battery Hold Down
3 1 |064-5300-00 24" Red Cable
4 1 |064-0030-00 Ground Cable
5 4 |614-9000-00 2x2 Square Plug
6 1 |057-5906-00 PTO Engager Holder
7 2 018-6012-00 3/8-16 x 1-1/2 GR5 Hex Bolt
8 2 |013-6014-00 3/8-16 Hex Nuts Zinc
9 6 |019-5029-00 3/8 USS Flat Washer Zinc
10 2 |019-5037-00 3/8 Lockwasher Zinc
11 1 039-6945-00 Deck Idler Bracket
12 2 |018-8050-00 1/4-20 x 8 Carriage Bolt Zinc
13 2 |013-8051-00 1/4-20 Wing Nut Zinc
14 2 |032-6033-00 Brass Bushing- 5/8 x 1 1/8- SS-2024-18
15 1 |024-6034-00 1/4" Drive in Grease Fitting
16 1 ]033-6001-00 4 3/4" Idler Pulley
17 1 |025-7036-00 1/2" Set collar
18 1 |018-7016-00 1/2 x 3 Grade 5 Hex Bolt
19 1 |013-8050-00 1/2-13 Nylon Insert Flange Nut Zinc Orange Nylon
20 2 |019-6017-00 .630 ID X 1.122 OD X .142 THK Flat Washer Nylon
21 1 |018-5311-00 5/8-11 X 4 GR 5 Hex Bolts Zinc
22 1 [034-5039-00 6 Pump Idler Spring
23 1 |013-5301-00 5/8-11 Nylon Insert Jam Locknut Zinc
24 2 |613-7018-00 1/2-13 Hex Nuts Zinc
25 1 |034-9050-00 Deck Idler Spring
26 1 [013-6052-00 1/2-20 Nylon Insert Jam Locknut Zinc Orange Zinc
27 4 1018-8065-00 5/16-18 x 1 Carriage Bolts Zinc
28 4 |013-8049-00 5/16" Nylock Flange Nut

PAGE 7



PAGE 8

Parts List

ITEM QTY | PART NUMBER DESCRIPTION
) 1 |022-2006-00 13" x 6.50 - 6 Tire and Orange Wheel
2 1 ]022-5347-00 13" x 6.50 - 6 Tire ONLY
3 1 ]022-2002-00 6" Wheel ONLY
4 2 |010-7001-00 Bearing
5 1 |014-7005-00 Dust Cover
6 1 ]025-5201-00 7" x 1/2" 1D Tire Spacer
7 1 ]012-7003-00 Seal
8 2 |022-7010-00 Wheel Bearing
9 1 |018-7010-00 1/2" x 9" Bolt
10 1 {023-0002-00 Front Fork
11 1 ]037-0001-00 Front Fork Spindle
12 1 ]013-9004-00 1" Fine Thread Nylock Half Nut
13 1 |013-8050-00 1/2-13 Nylon Insert Flange Nut Zinc Orange Nylon




Front Cast Suspension

=
-

Parts List

ITEM

@]
<

PART NUMBER

DESCRIPTION

T
1 1 ]022-3060-00 |13" x 6.50 - 6 Tire and Wheel
1a 1 |022-3070-00 13" x 6.50 - 6 NO-Flat Tire and Wheel (Diesel Only)
2 2 |032-9002-00 |Rubber lIsolator

3 2 |010-7001-00 [Caster Bearing

4 2 |022-7010-00 [Large Bore Bearing

5 2 |018-3001-00 |5/8" x 5/8" Shoulder Bolt

6 3 |013-8050-00 [1/2" Nylock Nut

7 4 1018-5006-00 [1/2" x 1 1/2" Hex Bolt

8 4 1019-5007-00 [1/2" Lock Washer

9 2 |019-5038-00 [5/8" Flat Washer

10 | 2 |025-5203-00 [3/4" OD x 1/2" 1D x 3/4"

11 1 [025-5202-00 [7" x 1/2" ID Tire Spacer

12 | 1 [018-3002-00 [1/2" x 10" Bolt

13 | 2 |032-5052-00 |5/8" Shoulder Bushing

14 | 2 |011-7002-00 |Race

15 | 1 [023-0013-00 |Suspension Fork-Bottom Right
16 1 ]023-0012-00 |Suspension Fork-Bottom Left
17 1 |037-0010-00 |Spindle Shaft

18 | 1 [023-7915-98  |[Suspension Fork Assembly

19 | 1 |013-6016-00 [1" Hex Nut

20 | 2 |019-3000-00 |1" Lock Washer

21 1 |013-9004-00 |1" Fine Thread Nylock Half Nut
22 | 1 |020-3000-00 |Cotter Pin

23 | 1 |014-7005-00 [Dust Cover

24 | 1 |012-7003-00 |Seal

PAGE 9



Transaxle

Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 203-0100-00 QOutlaw TransAxle Cross Brace
2 1 050-7000-00 ZT - 5400 - Left
3 1 050-7001-00 ZT - 5400 - Right
4 2 051-8064-00 1/2 Clear Braided Hose PRICED PER FOOT
5 2 022-4000-00 24 x 12 x 10 Tire and Wheel
6 10 |013-3000-00 Acorn Lug Nut
7 8 619-5007-00 1/2 Lock Washer Zinc
8 4 018-6019-00 1/2-20 x 1-1/2 Grade 5 Hex Bolt Zinc
9 4 018-1055-00 1/2 x 3/4 Bolt
10 2 013-8047-00 5/16-18 Nylon Insert Locknut Zinc Orange Nylon
11 2 018-2006-00 5/16-18 x 1-1/4 Grade 5 Hex Bolt

PAGE 10




Actuator Bar Assembly

Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 1 |028-6010-00 QOutlaw Front Actuator Bar Assembly
2 1 |028-6020-00 Outlaw rear Actuator Bar Assembly
3 1 |040-5000-00 Pull Pin
4 10 {018-6019-00 1/2-20 x 1-1/2 Grade 5 Hex Bolt Zinc
5 2 |019-6017-00 .630 ID X 1.122 OD X .142 THK Flat Washer Nylon
6 2 |013-6037-00 1/2-12 Nylon Locknut Zinc Orange Nylon
7 8 |619-5007-00 1/2 Lock Washer Zinc
8 8 |613-7018-00 1/2-13 Hex Nuts Zinc
9 4 |017-7008-00 pillow block 2bolt sealmaster
10 1 |028-6050-00 Outlaw Deck Linkage Rod
11 4 |047-6047-00 Yoke/Deck Hanger Assby - 3 Link Chain
12 8 |018-6012-00 3/8-16 x 1/ 1/2 GR5 Hex Bolt
13 8 |013-5041-00 3/8-18 Nylon Insert Locknut Zinc Orange Nylon
14 1 [026-0013-00 QOutlaw Deck Lift Pedal

PAGE 11



Seat Frame

PAGE 12



Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 1 014-2100-00 Qutlaw Cooler Cover
2 1 026-2006-00 Aos,Diesel, Pup,Lightning Seat Plate
3 1 071-3000-00 Suspension Seat
1 1 064-8081-00 Seat Cable
5 1 036-5300-00 Seat Switch Adaptor
6 1 077-8073-00 Brake Handle Switch
7 2 064-8056-00 Long Brake Cable
8 1 069-8054-00 Hand Brake Assembly
9 1 055-8017-00 Throttle Lever Assembly
10 2 034-8045-00 Seat Spring
11 1 054-8016-00 Choke
12 2 013-5019-00 10-24 Nylon Insert Locknut Zinc Orange Nylon
13 2 018-8057-00 10-24 x 3/4 Button Socket C/S 18-8 S5
14 8 013-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
15 2 018-8065-00 5/16-18 x 1 Carriage Bolts Zinc
16 2 019-6042-00 .360ID Plastic Washer
17 2 014-8047-00 Seat Bumper
18 1 044-4000-00 Seat Post
19 1 013-5300-00 1/2-13 Hex flange Nut Zinc w/Serrations
20 2 013-5202-00 3/8 Nylock Flange Nut
21 2 018-5040-00 3/8-16 x 1-1/4 GR 5 Hex Bolt Zinc
22 2 019-5037-00 3/8 Lockwasher Zinc
23 2 019-5029-00 3/8 USS Flat Washer Zinc
24 8 030-7050-00 5/16 x 3/4 Hex Washer Head Type F Screw
25 2 018-8059-00 5/16-18 x 1-3/4 Grade 5 Hex Bolt
26 2 013-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
27 2 018-8052-00 1/4-20 x 3/4 Grade 5 Hex bolts Zinc
28 1 013-6052-00 1/2-20 Nylon Insert Jam Locknut Zinc Orange Zinc
29 2 018-1080-00 12-24 x 1/2 Hex Washer Head bolt
30 4 612-1004-00 12in Cable Tie Black
31 1 013-6051-00 3/8-24 Hex Jam Nuts Zinc
32 2 018-4706-00 3/8 x 1 1/2 Carriage Bolt

PAGE 13



QOutlaw Drive Arms

Parts List

ITEM|QTY| PART NUMBER DESCRIPTION
1 1 [031-9025-00 |Steering Arm Base-Right
2 1 1031-9020-00 |Steering Arm Base-Left
3 4 1019-8027-00 |.515 ID Nylon Shoulder Washer
4 | 2 [034-8025-00 |Drive Lever Spring
5 | 1 |018-8063-00 [5/16" x 3/4" Hex Bolt
6 | 1 1013-8043-00 [5/16" Nut
7 | 5 |032-8024-00 |.507 ID Nylon Bushing
8 4 1019-8051-00 |5/16" Lock Washer
9 | 4 [018-2007-00 [5/16" x 1/2" Flange Bolt
10 | 3 |019-6017-00 |.635 ID Plastic Washer
11 | 1 [031-9016-00 |Upper Adjuster for Steering Arm
12 | 1 |018-5043-00 |3/8" x 1-1/4" Carriage Bolt
13 | 1 [045-5000-00 |[Black Knob for Adjustable Steering Arm
14 | 1 ]031-9010-00 |Upper Steering Arm Tubing-Adjustable
15 [ 1 |069-4010-00 |Rubber Grip
16 | 1 [031-9015-00 |Lower Adjuster for Steering Arm
17 | 2 |013-8050-00 |[1/2-13 Nylon Flange Nut-Orange
18 [ 1 |027-9000-00 |Drive Arm Lever Housing-Left
19 | 1 [027-9001-00 |Drive Arm Lever Housing-Right

PAGE 14



Parts List

ITEM QTY PART NUMBER DESCRIPTION

1 1 015-0032-00 32hp Vanguard Engine

1A 1 015-0031-00 31hp Kawasaki Engine FX-850V-AS09R

2 1 015-0034-00 32 HP Vanguard Exhaust

2A 1 015-0035-00 Exhaust for 31hp Kawasaki

3 1 063-8018-00 Qil Filter for Briggs 31HP and 35HP Vanguard
3A 1 063-2090-00 Qil Filter - 26hp & 19hp Kawasaki

4 1 051-5400-00 QOil Drain Hose for 35/31hp Briggs

5 1 036-5400-00 Adaptor for 35/31hp Briggs Qil Drain

5A 1 015-5404-00 Qil Drain Valve - 26hp Kawasaki

6 1 041-5048-00 Pump Belt for Pup, Lightning, AOS

7 1 063-8020-00 Cannister Air Filter (Inner)

8 1 063-8019-00 Cannister Air Filter (Outer)

9 1 070-1000-00 Clutch Assembly

10 1 033-5034-00 4 3/4" Motor Pulley

11 1 025-5032-00 1 1/8 collar spacer

12 1 019-8053-00 7/16" Lock Washer

13 4 018-5051-00 3/8 x 1-1/8 Hex Washer Head Engine Bolt

14 1 018-5300-00 7/16-20 x 2-1/2 GR 5 Hex Bolts Zinc (Vanguard Engine Only)
14A 1 018-5028-00 M10 X 1.5 X 60MM (Kawasaki Engine Only)

15 1 018-2001-00 M8 - 1.25 Nut (Kawasaki Engine Only)

16 1 070-2000-00 Clutch Pigtail

17 1 030-6029-00 3/8" Set Screw

18 1 042-6030-00 1/4" x 1 Square Key

19 1 051-7060-00 AOS Fuel Line Assembly, 35 Vanguard - Complete

PAGE 15



54" Deck

DETAIL A

PAGE 16



Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 1 060-5510-00 54 Qutlaw Deck (component)
1A 1 060-5500-00 54 Outlaw Deck
2 1 041-1650-00 B165 Belt- 60 Pup/Lightning/ZT/54 Outlaw
3 3 038-0001-00 18 3/4" Blade
4 1 060-5520-10 54 Outlaw Adjustable Deck Front (Right Component)
4A 1 060-5520-00 54 Outlaw Adjustable Deck Front (Right)
5 1 060-5530-10 54 Qutlaw Adjustable Deck Front (Left Component)
5A 1 060-5530-00 54 Outlaw Adjustable Deck Front (Left)
6 6 018-3003-00 1/2 x 1-1/4 Carriage Bolt
7 28 |013-8050-00 1/2-13 Nylon Insert Flange Nut Zinc Orange
8 6 022-5234-00 Anti-Scalp Rollers
9 6 022-5234-98 Deck Wheel Assembly
10 7 018-5015-00 1/2" x 4" Bolt (Grade 8)
11 3 018-5250-00 3/8" x 3/4" Hex Bolt
12 3 013-5201-00 3/8" Flange Nut
13 3 037-8001-00 Double Bearing Spindle
14 3 018-5600-00 1/2" x 1 1/2" Hex Bolt
15 3 019-6019-00 Spring Blade Cupped Washer
16 12 |018-5040-00 3/8-16 x 1-1/4 GR 5 Hex Bolt Zinc
17 12 |019-5037-00 3/8" Lock Washer
18 12 (013-6014-00 3/8" Hex Nut
19 3 033-6004-00 6 1/4" Drive Pulley
20 3 042-6030-00 1/4" x 1" Key
21 3 030-6029-00 3/8" Set Screw
22 2 025-5338-00 Pup Pulley Spacer
23 2 033-6001-00 4 3/4" Idler Pulley
24 2 018-2018-00 1/2 x 3-1/2 Flange Bolt - Grade 8
25 2 033-5001-00 5 3/4" Deck Idler Pulley
26 1 025-5339-00 1 3/4" Pulley Spacer
27 1 039-6945-00 Deck Idler 2009
28 2 019-6017-00 .635 ID Plastic Washer
29 1 018-5311-00 5/8" x 4" Hex Bolt
30 1 034-5039-00 Deck Idler Spring 2009
31 1 018-7016-00 1/2" x 3" Hex Bolt
32 1 025-5203-00 3/4 OD x 1/2 ID x 3\4 Length
33 1 018-1050-00 1/2 x 2" Carriage Bolt
34 2 014-6010-00 Plastic Pulley Cover
35 4 045-6043-00 5/16" Knob
36 2 031-6010-00 Deck Arm Assembly
37 2 018-6036-00 1/2 x 2-1/2 Hex Bolt
38 2 018-1090-00 1/2" x 5 1/2" Bolt
39 1 039-4863-00 60" Lower Hanger
40 7 013-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange
41 1 039-4864-00 60" Discharge Chute Upper Hanger Plate
42 5 018-4703-00 5/16" x 1 1/4" Carriage Bolt
43 1 210-6005-00 Rubber Discharge Chute
44 2 018-2007-00 5/16-18 x 1 Grade 5 Hex bolt Zinc
45 2 019-6042-00 .360ID Plastic Washer
46 3 019-4807-00 5/8" Lock Washer
47 3 018-6020-00 5/8" x 1 1/2" Grade 8 Bolt

PAGE 17






Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 1 060-6100-00 61" Outlaw Deck (Welded Assembly)
2 1 041-0176-00 B176 belt for 61 inch Outlaw
3 1 060-6210-10 61 Outlaw Adjustable Deck Front (Right)
4 1 060-6220-10 61 Outlaw Adjustable Deck Front (Left)
5 2 014-6010-00 Plastic Pulley Cover
6 4 045-6043-00 5/16" Knab
7 1 039-6945-00 Deck Idler 2009
8 1 210-6005-00 Rubber Discharge Chute
9 1 039-4880-00 60" Discharge Chute Upper Hanger Plate
10 1 039-4881-00 Discharge Chute Hanger (deck mounted)
11 2 031-6010-00 Deck Arm Assembly
12 2 025-5338-00 Pup Pulley Spacer
13 1 034-5039-00 Deck Idler Spring 2009
14 3 038-6080-00 61 inch Fusion Blade
15 3 019-6019-00 Spring Blade Cupped Washer
15A 3 030-0050-00" 5/16" Set Screw
16 2 018-6036-00 1/2 x 2-1/2 Hex Bolt
17 2 033-6001-00 4 3/4" Idler Pulley
18 2 018-2018-00 1/2 x 3-1/2 Flange Bolt - Grade 8
19 1 018-5311-00 5/8" x 4" Hex Bolt
20 2 019-6017-00 .635 ID Plastic Washer
21 2 033-5001-00 5 3/4" Flat Idler Pulley- 32FI-92-008
22 1 018-7016-00 1/2" x 3" Hex Bolt
23 1 025-5203-00 3/4 OD x 1/2 ID x 3\4 Length
24 1 018-1050-00 1/2 x 2" Carriage Bolt
25 1 025-5339-00 1 3/4" Pulley Spacer
26 3 013-5201-00 3/8-16 Hex Flange Nuts Zinc w/Serrations
27 3 018-5250-00 3/8" x 3/4" Hex Bolt
28 2 018-2007-00 5/16-18 x 1 Grade 5 Hex bolt Zinc
29 2 019-6042-00 .3601ID Plastic Washer
30 8 018-3003-00 1/2 x 1-1/4 Carriage Bolt
31 7 013-8049-00 5/16-18Nylon Insert flange Nut zinc Orange Insert
32 6 022-5234-00 Anti-Scalp Rollers
32A 1 022-5234-98 Complete Roller Assbembly
33 30 013-8050-00 1/2-13 Nylon Insert Flangenut Zinc Orange Nylon
34 7 018-5019-00 1/2" x 4" Bolt (Grade 8)
35 12 013-6014-00 3/8" Hex Nut
36 12 019-5037-00 3/8" Lock Washer
37 3 018-6020-00 5/8-18 X 1-1/2 GR 8 Hex Bolts Zinc Yellow
38 3 033-6004-00 6 1/4" Drive Pulley
39 3 018-5600-00 1/2" x 1 1/2" Hex Bolt
40 12 018-5040-00 3/8-16 x 1-1/4 GR 5 Hex Bolt Zinc
41 3 019-5007-00 5/8 Lock Washer Zinc
42 3 042-6030-00 1/4 X 1 Square Key
43 4 019-5702-00 1/2" Washer (Grade 8)
44 2 018-1090-00 1/2" x 5 1/2" Bolt
45 5 018-4703-00 5/16" x 1 1/4" Carriage Bolt
46 1 018-7051-00 1/2" x 4 1/2" Bolt (Grade 8)

PAGE 19



/72" Deck

PAGE 20



72" Deck

ITEM QTY PART NUMBER DESCRIPTION
1 1 060-7220-00 72" Deck Shell
1A 1 060-7230-00 Complete 72" Deck
2 1 041-0202-00 B202 for 72" Outlaw
3 3 037-8000-00 Double Bearing Spindle
4 3 033-7203-00 7" Deck Pulley
5 3 019-6019-00 Cup Washer
5A 3 030-0050-00 5/16" Set Screw
6 3 019-5007-00 1/2" Lock Washer
7 3 018-6020-00 5/8" x 1 1/2" Hex Bolt Grade 8
8 3 038-7230-00 72" Fusion High Lift Blade
9 2 018-2018-00 1/2" x 3 1/2" Flange Bolt- Grade 8
10 1 025-5339-00 1 3/4" Pulley Spacer
11 2 033-5001-00 5 3/4" Flat Idler Pulley- 32FI-92-008
12 2 025-5338-00 1 1/2" Diesel Pulley Spacer
13 2 033-6001-00 4 3/4" Idler Pulley
14 1 039-4880-00 72" Discharge Chute Upper Hanger Plate
15 1 210-6005-00 Rubber Discharge Chute
15A 1 039-4881-00 72" Discharge Chute Lower Hanger Plate
16 1 206-6017-00 Discharge Chute Hanger (deck mounted)
17 3 018-5250-00 3/8" x 3/4" Hex Bolt
18 2 019-6017-00 .635 1D Plastic Washer
19 1 018-5311-00 5/8" x 4" Hex Bolt
20 3 019-4807-00 5/8" Lock Washer
21 2 031-6010-00 Deck Arm Assembly
22 2 018-6036-00 1/2" x 2 1/2" Hex Bolt
23 2 014-7204-00 72" Pulley Cover
24 6 022-5234-00 Anti-Scalp Rollers
24A 1 022-5234-98 Complete Roller Assembly
25 7 018-5019-00 1/2" x 4" Bolt (Grade 8)
26 4 045-6043-00 5/16" Knob
27 1 034-2009-00 Deck Idler Spring 2009
28 30 013-8050-00 1/2-13 Nylon Flange Nut-Orange
29 1 025-5203-00 3/4 OD x 1/2 ID x 3\4 Length
30 2 018-5015-00 5/16" x 1" Hex Bolt
31 7 013-8049-00 5/16" Nylock Flange Nut
32 1 018-1050-00 1/2 x 2" Carriage Bolt
33 1 019-2040-00 1/2" Flat Washer
34 1 060-7210-00 72" Deck Adjustable Front (Left)
35 1 060-7211-00 72" Deck Adustable Front (Right)
36 8 018-3003-00 1/2" x 1 1/4 Carriage Bolt
37 1 039-6945-00 Deck Idler Arm
38 5 018-4703-00 5/16" x 1 1/4" Carriage Bolt
39 1 019-5702-00 1/2" Washer (Grade 8)
40 12 019-5037-00 3/8" Lock Washer
41 12 018-5040-00 3/8" x 1 1/4" Hex Bolt
42 12 013-6014-00 3/8-16 Hex Nuts Zinc
43 2 018-1090-00 1/2" x 5 1/2" Bolt

PAGE 21



AL WIRES 16GA UMLETS MOTED OTHERVISE.

ELECTREX, INC.

DVG TITLE _SCHEMATIE

PAGE 22



AL WINET 16GA UMLEIS MOTED OTHERWIIE

PAGE 23

B ey o KL

ELECTREX, INC.

—BADBOY
THEIR P/N 086004500
DWG TITLE —__SCHEWATIC
OUR P/N _SISBOS7SCHEMATIC

Ao o 0 LT
Wiwactod S 0w maAvE T

DRAWN BY D paTE B/15/08




Technical Support:

Mark Henley (mark.henley@badboymowers.Com)........cccoeeevveerreviereessieseeneenenns Extension 6636
Bill Hurst (bill@badboymOWerS.COM)........ciriieiieeeeeeeeee e Extension 6617
Taylor Prince (taylor.prince@badboymowers.Com).......ccvevevveveresereeesiesieeeees Extension 6648
Warranty:

Dustin Tissiere (dustin@badboymOWErS.COM) ......cuevrerirererercccieieeeeeeeee e Extension 6613
Bill Hurst (bill@badboymMOWErS.COMY).........ccerurururirierirrererereeeeeeeesee e Extension 6617

Nathan Simmons

Parts:
Brad Foree (brad@badbOymOWErS.COM) .........ceurururerrirerereecncieeeeeeeee s Extension 6637
Robert Patterson (robert.patterson@badboymowers.com)..........cccceevvvervrrerererennnen. Extension 6649

For additional information, please see us at

www.badboymowers.com

Bad Boy, Inc.

102 Industrial Drive
Batesville, Arkansas 72501
(870) 698-0090

PAGE 24



